Swinging Arm

Picture Number

Part Number

Description

Per

Model Name

1

14-0235

Bolt – suspension unit, top 2 All

2

19-7470

Suspension Unit 2 All

3

19-7461

Bush, suspension unit 4 All

4

60-2331

Washer 4 All

5

14-1303

3/8 UNF lock nut 4 All

6

82-7387

Brake rod adjuster 1 All

7

14-1307

Spindle nut 5/8 UNF 1 All

8

68-0324

Washer 2 All

9

83-2689

Spacer & Washer 1 All

10

14-0103

Bolt 1/4x 3/4 UNF 1 All

11

14-0301

Nut, 1/4 UNF 1 All

12

21-2045

Pivot bolt 1 All

13

60-2683

Split pin, 1/16 X 5/8 1 All

14

60-2393

Washer – Brake rod 1 All

15

83-2666

Brake pedal 1 All

16

83-2860

Brake Rod 1 All

17

S19-3

Plain washer, 3/8 1 All

18

14-1303

3/8 UNF lock nut 1 All

19

83-2513

Swingingarm Assembly 1 All

20

83-2521

Swingarm bush 4 All

21

83-2691

Sleeve – Swingingarm pivot 2 All

22

83-2690

Thick washer 1 All

23

83-2692

Dust Exhuast cluder 4 All

24

21-2087

Swinging arm spindle 1 All

25

14-1304

7/16 UNF Nyloc 2 All

26

83-2627

Centre Stand 1 All

27

82-4671

Centre stand Spring 1 All

28

21-2077

Centre stand bolt 2 All

29

24-1088

Fibre washer 2 All

30

60-1841

Grease nipple 2 All

31

57-2331

Gear change lever rubber 1 All

32

14-0234

Bolt 3/8 UNF x 1 1/2 2 All

33

37-3742

Chain adjuster 2 All

34

14-0301

Nut, 1/4 UNF 2 All

35

14-0107

Bolt 1/4 UNF x 1.5 2 All

36

14-1303

3/8 UNF lock nut 2 All

37

60-2331

Washer 2 All

38

83-3082

Cover plate, fork end 2 All

39

19-7469

Rear suspension spring pair 2 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk